©

GROB 6V-36 Parts

GrobBandSaw.com
888-550-3116




ltem Document Title Quantity
Number Number
1 4430V790 | Vari-Speed Belt 1
2 1/2-14 NPT [ Pipe Cap 1
3 HS-1041-A | Transmission Oil Drain Tube 1
4 1/2 Lock Washer 8
5 1/2-13 x 1 1/2 [ Hex Head Cap Screw 8
6 HS-939-A Motor Slide Stop 1
7 HS-930-D Transmission Assembly 1
8 HS-888-B Drive Pulley 1
9 7/8-9 x11/2 | Hex Bolt 1
10 HS-958-A Pulley Clamp Washer 1
1 HS-963-D Concrete Base 1
12 HS-1078-C | Motor Slide Assembly 1
13 RC1315 Woods Variable Speed Sheave 1
14 15HP Baldor Electric Motor 1

3

i

o

jnmaiN
L ] =
o] = o /
P — / o b
mi— |
’770 Q Q i
I E }
° ~
o |
O

-

DETAIL

GROB INC.

GRAFTON, WIS.

One

" KS

6V-36 Power Unit Assembly

PPPPP

AAAAAAA

onTE 9_17-02 [5AE 5

HS-1037-D




INSTRUCTIONS FOR INSTALLING HS-235 TENSION SHAFT

1 Slide threaded end of Tension Shaft thru HS-307
Bearing.

2 Assemble Parts in order as follows: HS-645, HS-214,
GT6 Brg, HS-212, and Spring.

3 Slide Shaft thru HS-133 Frame Plate and assemble
3 HS-1053 Washers, S-1143 Rubber Bumper and 1
HS-1053 Washer onto Shaft,

4 Slide Shaft forward and install 5103-75 Retaining Rings
marked A B, D, and lastly C.

5 Turn Shaft until it is caught with nut in HS-661 Assembly

SETTING TENSION INDICATOR

1 Turn Tension Shaft to establish 4 1/2" dimension as
shown below.

2 Loosen Nut E, set HS-525 Indicator at 3/4 on HS-981
Tension Plate, push HS-514 Lever up against Shaft and
tighten Nut E

REMOVING TENSION SHAFT

1 Lower HS-121 Carriage to HS-658 Stop. Remove 5100-62
Retaining Ring and HS-253 Pin.

2 Unscrew Tension Shaft from HS-661 Assembly.

3 Remove 3 5103-75 Retaining Rings A B, and C.

4 Slide Shaft in and remove 5103-75 Retaining Ring D.

5 Remove 4 Washers and Rubber Bumper and slide Shaft out

(®)

HS-514 HS-645

.
il I I

]

#35 Roller Chain

GT6

HS-212

(Spring)

S-1143

HS-661 Ass'y.

——HS-253

ONNNNNNN\N
T

HS-214

for 3/4"

~—412

Blade

NN

—

HS-133

HS-1053

\— HS-235

ANRNNNNNNNXN

GROB INC.

GRAFTON, WIS.

Tension Shaft Instructions
for 6V-36 Band Saw

DRN.

CH. DWG. NO.

KS TR.

NO. REQ'D

PATT. NO.

MATERIAL

HEAT TREATMENT

T*12-17-01

HS-1051-B

SCALE O.K.




®

/Fumlr Supply

~

—

DETAIL C

DETAL B

DETAIL A

ftem | Document Title Quantity | tem | Document Title Quantity | tem | Document Title Quantity | tem | Document Title Quantty | ftem | Document Title Quantity | tem | Document Title Quantity | ftem | Document Title Quantity | Item | Document Title Quantity | tem | Document Title Quantty | ftem | Document Title Quantity
Number | Number Number | Number Number | Number Number | Number Number | Number Number | Number Number | Number Number | Number Number | Number Number | Number
1 [Hs-950-D  [Table 1 10 |18125-A Hi/ Lo Speed Decal 1 19 [Hs-243-A  [Table Tilt Pinion 1 28 [Hs-434-A  |T-Bolt- Short 1 37 [Hs-644-A | Coupling Pin 1 46 |65-2236-A 1" Single Piece Saw Guide 2 55 |Hs-547-A  |Clamp Pin Nut 1 64 [5100-75 External Retaining Ring 1 73 [StopButton | CH10250T30R 1 82 Viork Light - Short 1
2 |Hs-932-A  [Decal - Shift Positions 1 1 [HS-505-D  |[Frame 1 20 |Hs-965-A | Table Tilt Stop 1 29 [AirLine-B |Valve to Regulator 86" 1 38 |HS-281-C Table Tilt Scale 1 47 |Hs-1068-A |14 Wagon Box Head Pin 1 56 | S-547-A Guide Holder Clamp Stud 2 65 3/16 Square Key 1 74 | Start Button | CH10250T308 1 83 |HS-941-8 Upper Saw Band Guard 1
3 [Hs-745-C |Air/Hydraulic Feed Assy. 1 12 8'Grob Decal 1 21 [Hs-441-A Table Filler Clamp Plate 1 30 [AirLine-A | inlet Rear of Frame 90" 1 39 [Hs-610-A Table Tilt Warning 1 48 |Hs-587-A |Guide Bar Clamp Pin 2 57 |Hs-562-A |Tension Pickup Cover 1 66 |Hs-850-A 40 Tooth Sprocket 1 75 [65-2286-8 | Butt Wielder Blank Plate 1 84 Vork Light - Long 1
4 |18348-A 3/4' Set Collar 1 13 Sawing Chart 1 22 |HS-439-A Table Filler Plate [Front] 1 3L |AirLine-F | Valve to Cylinder 68" 1 40 |Hs-106-B Outer Table Support Bracket 1 49 |Hs-323-A |Clamp Plate 2 58 | HS-561-A Chain Adjustment Cover 1 67 |5100-112 External Retaining Ring 2 76 |18273-8 Air Gage & Valve Assy. 1 85 |HS-435-A  |T-Bolt-Long 2
5 |F-39-A 3/4” Flanged Bushing 4 14 DANGER Plate 1 23 5/16-18 Viing Nut 2 32 |oilLine-E [Cyl to Surge Tank Lower) 102" | 1 41 [HS-966-8 | Lower Saw Band Guard 1 50 |HS-324-A |Guide Bar Clamp 1 59 | Hs-810-C Feed Roller Assembly 1 68 |HS-642-A | Tension Crank Pin 1 77 |Hs-933-A | Speed Chart Plate 1 86 |HS-1000-A  |RR Lower Base Pin 2
6 [Hs-301-8 Table Tilt Crank Assembly 1 15 |Hs-309-C Rear Saw Band Guard 1 24 [Hs-983-A | Table Filler Plate Rear] 1 33 [Hs107-8 Inner Table Support Bracket 2 42 |Hs-221-C Table Support 1 51 |Hs-521-A Lower Guide Bar 1 60 [HS-1037-D | Power Unit Assembly 1 69 [18310-A Stop Motor for Shifting Decal 1 78 [Hs-931-B Speed Chart 1 87 [15261- Surge Tank 1
7 |Hs-954-8  [RearBase Cover 1 16 |Hs-1074-A | Rear Guard Stud 4 25 [Hs-426-8 [ Table Tilt Crank Support 1 34 |HS-437-A | Table Index Pointer 1 43 |Hs-241-8 Table Tilt Shaft Clamp 1 52 |HS-533-C |Lower Clamp Frame 1 6L |Hs-1027-D | sub Base 1 70 [18231-A Caution Close Door Decal 1 79 [18285-A Door Limit Switch Assy. 2 88 |AirLine - Reg |Reg o Surge Tank (Top| 12 1
8 |Hs-1076-C  [Electrical Box Assembly 1 17 |Ks-125-C Base Door Assembly. 1 26 [18288-A Bar Release Decal 1 35 [m1232 Oilite Bearing 2 44 |Hs-589-A Rr Table Support Brkt 1 53 |Hs-552-A  [Clamp Stud 1 62 #35 Roller Chain 1 71 [Hs-548-A Switch Box Cover 1 80 [HS291-1-C | Saw Pulley 2
9 |Hs-503-A |Crank Assembly 2 18 |HS-244-C | GearSector 2 21 Cut Finger Decal 1 36 |HS-297-A |Table Tilt Pinion 1 45 |s-1124-A 518-1 Upper 1Pc Guide Holder 2 54 |HS-546-A |Handle for Clamp Pin Nut 1 63  |HS-578-A |Tension Crank Shaft 1 72 | AB80OT-DBD2 | Emergency Stop Button 1 8l |Hs-978-B Front Base Cover 1
8
9

GRAFTON, WIS.

GROB INC.

Parts List Drawing
for 6V-36 Band Saw

Ty

s ] HS-1075-D




)

p—

ltem Document Title Quantity
Number Number
1 5/16-18 x 1 Hex Head Cap Screw 8
2 24033-B Motor Slide Plate 1
3 5/16-18 x 1 1/2 | Hex Head Cap Screw 2
4 12-13 x 114 Hex Head Cap Screw 4
5 1/2 Lock Washer 4
6 1/2x7/8 Flat Washer 4
7 5/16-18 x 1/2 ThreadLocked Hex Head 1
Cap Screw

8 1/4-20 Hex Nut 2
9 1/4-20 x 1/2 Hex Head Cap Screw 2
10 HS-934-A Speed Indicator 1
1 HS-935-B Speed Indicator Bracket 1
12 24035-A Motor Slide Clamp 2
13 1/2x1 3/4 Flat Washer 4
14 1/4-20 2 way Lock Nut 12
15 5/16-18 x 3/4 Hex Head Cap Screw 2
16 5/16 Lock Washer 2
17 HS-956-A Screw Bracket 1
18 F-319-A 3/4" Flanged Bushing 1
19 HS-1042-A 24T Sprocket 1
20 HS-892-A Speed Change Screw 1
21 HS-1043-A 3/16 Key 1
22 3/4-10 Jam Nut 2
23 HS-398-A Spacer 1
24 24032-B Motor Slide Channel 1
25 18210-A Speed Adjustment Nut 1
26 S-1167-A Washer 1
27 FF-620-5 Oilite Bushing 1
28 Hardened 5/16 Flat Washer 1

GROB INC.

GRAFTON, WIS.

Motor Slide Assembly

for 6V-36 Band Saw

DRN. KS TR

CH

NO. REQ'D

PATT. NO.

MATERIAL

HEAT TREATMENT

DATE 9_18_02 SCALE

O.K

m——
DWG. NO.

HS-1078-C




Base Door

HS-1080-A

ltem Document Title Quantity
Number Number
| HS-1085-A Knob Assembly I
2 HS-1084-A Countersunk Jam Nut I
3 HS-1081-A Base Door Latch Ferrule I GROB INC
GRAFTON, WIS.
4 S-587-A Base Door Clamp I * ’
5 | 1/4-20x 114 | Set Screw-Cup pt | BGSfe D%Ovr 'égtgh Adssgemb'y
or - an aw
One DRN. KS TR. CH. DWG. NO.

NO. REQ'D

PATT. NO.

MATERIAL

HEAT TREATMENT

PATE10-16-02

SCALE

O.K.

HS-1080-A




Hole in Frame MUST Be Opened Up
For 1 1/2" Dia. Sleeve.

#10-32 x 3/8 NF

2
Drill & Tap #10-32 NF

Flat Head Screw

HS-1094-A

2)
GROB INC. GRAFTON, WIS.
Tension Crank Repair Kit
for 6V-36 Tension Crank
Ol’le DRN. KS TR. CH. DWG. NO.
NO. REQD PATT. NO. MATERIAL HEAT TREATMENT DATE 1_5-(QF |[SCALE oK. HS_1094_A




PL T

N\ A/

ltem Document Title Quantity | Item Document Title Quantity |  Item Document Title Quantity
Number Number Number Number Number Number

1 15238-A Feed Shaft Pin 4 10 HS-725-A Air/Hyd. Feed Shaft 2 19 15453-A Bushing 1

2 HS-728-C End Cap - Feed Cylinder 1 11 HS-726-A Piston Shaft 1 20 ARP568A-214 | O-Ring 1

3 5/16-18 x 1/2 | Hex Head Cap Screw 1 12 ARP568A-333 | O-Ring 2 21 ARP568A-210 |O-Ring 1

4 15239-A Feed Shaft Clamp 1 13 HS-727-C End Cap - Feed Cylinder 1

5 ARP568A-326 | O-Ring 1 14 15243-A Washer 1

6 15109-A Piston 1 15 15258-A 1/8" Rubber Washer 1

7 ARP-568A-114 | O-Ring 1 16 3/8-16 x 1 Hex Head Cap Screw 1 G R O B | N C . GRAFTON, WIS.

8 15454-A Piston Shaft Washer 1 17 3/8 Flat Washer 1

9 HS-723-A Cylinder 1 18 5100-75 External Retaining Ring 1 Air/ Hydrfaourlié:vli%%dBC;)rlll(ijngg\chssembly
One E I o e T

NO. REQ'D

PATT. NO.

MATERIAL

HEAT TREATMENT

DATE 3_4_05

SCALE 1, 2 O.K.

HS-1095-B




HS-47]

[ Lower Shown |

Roller Guide Parts List

HS-471  Complete Roller Guide Assembly
Includes Upper & Lower Assy.

HS-332 Set for 5/8" - 1" Saw Blades

HS-611 Set for 3/8" & /2" Saw Blades 7
HS-696 Set  for 1/4" Saw Blade S / N
Vi
Sets Include 4 Side Rollers, Shafts, & Bearings N \\
Item Number| Quantity [ Document Number Title S
1 2 HS-397-C Roller Guide Frame B ]
2 2 HS-448-A Eccentric Roller Shaft Bushing __J
3 2 #213 Woodruff Key k
4 2 15186 Roller Guide Frame/S-24-U sy
5 6 HS-332-A Rear Roller/All Blades-Side Roll 5/8-1 SN N\ /
HS-332-Assy. Roller with Bearing A § / A
6 2 HS-528-A Rear Roller Shaft L / / S
" - =/ PN
7 2 HS-527-A Roller Shaft Bushing \IQ’ Q’\
8 2 5103-87 External Retaining Ring S § ____/ = §
9 obs. #1728 Alemite Grease Fitting \\=§ é / 5 \ §
10 4 HS-538-A Roller Guide Clamp \ \\ = | ¢ =1 — \
= " TELTET ML) 7 ELLITIEIhEHHON
-16 x 1 Hex Bolt
12 4 HS-469-A 1 1/2 od Washer
13 2 HS-470-A Concentric Side Roller Shaft 5/8"-1" <
14 4 HS-664-A Concentric Side Roll Shft-1/4",3/8",1/2" /§ 7
=N NG
15 4 HS-696-A Side Roller for 1/4" Saw Blade e |
HS-696-Assy Inc. HS-696,Rings,Bearings,Spacer N A
16 4 HS-611-A Side Roller 3/8"-1/2" Saw Blade \
o 2 @ NN
HS-611-Assy Inc. HS-611,Rings,Bearings,Spacer N
17 12 N5000-137 Internal Retaining Ring -
18 6 5101-66 External Retaining Ring
: \__/\
19 12 6003-2RS Bearing \
20 2 HS-663-A Eccentric Side Roll Shft 1/4,3/8-1/2 \_7
D
21 2 HS-467-A Eccentric Side Roller Shaft 5/8" - 1 /
22 6 HS-468-A Roller Guide Bearing Spacer A
23 2 #10-24 Socket Head Cap Screw
24 2 #10 Star-Lock Washer




ltem No. Part No. Description Qty. ltem No. Part No. Description Qty. ltem No. Part No. Description Qty.
I HS-505-D Frame | 44 112 x 3 Clasp | 87 5100-75 External Retaining Ring 2
2 HS-501-B Mounting Plate I 45 HS-141-B Alignment Channel I 88 S-1198-A Handwheel Crank Pin I
3 HS-539-B Cover I 46 HS-549-A Pivot Shaft I 89 S-1199-A Handwheel Crank I
4 HS-513-A Brake Link I 47 HS-1063-A | 1/2 Set Collar I 90 HS-850-A 40 Tooth Sprocket I
5 HS-121-C Carriage | 48 HS-135-A Upper Pin-Tension Link | 9l HS-642-A Tension Crank Pin I
6 HS-254-A Tension Link I 49 HS-140-A Column Bar I 92 HS-578-A Tension Crank Shaft I
7 HS-239-A Brake Link Pin | 50 Column Bar Spring | 93 HS-593-A Hand Crank I
8 HS-493-B Column Door Lower Latch I 51 HS-515-A Eccentric Shaft Extension I 94 HS-579-A Tension Crank I
9 HS-165-B Door Latch U-Channel | 52 HS-643-A Eccentric Shaft Pin | 95 5100-112 External Retaining Ring 4
10 VI9oC Gardner Spring 2 53 HS-516-A Eccentric Shaft | 96 3/4-10 Hex Nut 2
l HS-545-B Clamping Channel I 54 HS-953-C Pivot Housing I 97 HS-568-A Chain Tightener Shaft I
12 HS-1066-A 7116 Set Collar | 55 HS-1057-A Upper Door Latch Guide 2 98 HS-999-A Brake Reset Knob I
13 HS-544-A Clamp Pin 2 56 HS-162-A Door Lock Hinge Pin 2 99 HS-1054-A Brake Reset Knob Spacer I
14 HS-543-C Counter Weight I 57 HS-164-A Lock Pin 2 100 HS-541-A Cocking Lever I
15 HS-1068-A [/4 Wagon Box Head Pin 2 58 HS-166-B Column Door Upper Latch | (01 HS-981-A Saw Band Tension Plate I
16 HS-323-A Clamp Plate 4 59 HS-601-A Counterweight Pulleys 2 102 HS-525-1-A Tension Indicator I
|7 HS-587-A Guide Bar Clamp Pin 4 60 118" 302 SIS Guide Bar Tension Cable | 103 HS-514-A Tension Pick-up Lever I
18 HS-324-A Guide Bar Clamp 2 ol 5100-50 External Retaining Ring 2 104 HS-500-A Reset Bracket I
19 HS-542-C Column Door | 62 HS-499-B Guide Bar Clamp Bracket 2 105 HS-509-A Brake Reset Lever I
20 324379 Bendix Brake Assembly I 63 HS-651-A Weight Pin I 106 HS-854-A Tension Shaft Spring I
21 6008-2RS Bearing | 64 HS-550-A Tension Lever Arm Shaft | 107 HS-212-A Tension Spring Retainer I
22 HS-359-A Upper Pulley Spacer | 65 HS-1056-A Guide Bar Tension Pin | 108 GT6 Bearing I
23 6008-NR Bearing I 66 5100-37 External Retaining Ring 2 109 HS-214-A Thrust Bearing Cap I
24 N-08 Bearing Locknut | 67 5100-62 External Retaining Ring | [0 HS-503-A Brake Reset Lever I
25 W-08 Bearing Lockwasher | 68 HS-398-A Tilt Roller Spacer 2 [ HS-645-A KSA-24 Sprocket I
26 HS-112-A Upper Pulley Shaft | 69 HS-567-A Upper Tilt Roller Pin | [12 3/16 Square Key I
27 HS-358-A Bearing Cap | 70 |0-NK Knob | 13 S-1143-A Rubber Bumper I
28 HS-292-C Upper Brake Drum | 71 HS-654-A Adaptor Bushing 2 14 HS-1053-A Tension Shaft Stop Disc 4
29 HS-841-A Brake Reset Lever Pin 3 72 HS-432-B Upper Guide Bar | [15 HS-307-A Adaptor Sleeve I
30 F-319-A 3/4" Flanged Bushing 2 73 S-1276-A Saw Band Oiler Assembly | 16 HS-419-A Cover I
3l 5103-75 External Retaining Ring 6 74 HS-251-C Tension Lever Arm I 17 HS-421-A Tension Bearing Block I
32 F-319-A 3/4" Flanged Bushing 2 75 HS-497-A Channel Cover | 8 5100-98 External Retaining Ring I
33 HS-506-B Brake Reset Shaft Assembly | 76 HS-158-A Tilt Rod Threaded | 19 HS-1052-A Clamp Pin I
34 HS-1055-B Brake Switch I 77 HS-159-A Clamp Lever I 120 6205-27 Bearing I
35 FF-519-2 QOilite Bushing 2 78 S-1090-A Tension Screw Nut | 121 HS-562-A Tension Pickup Cover I
36 S-1052-A 125 Flanged Bushing 5 79 HS-641-A Stud I 122 HS-546-A Clamp Pin Nut I
37 HS-782-A 3/8" Set Collar 2 80 HS-393-A Wheel Tilt Roller | 123 HS-546-A Handle for Clamp Pin Nut I
38 HS-553-A Tension Pick-up Shaft | 8l |/8 Cotter Pin 2 124 HS-1067-A Door Latch Link Pin 2
39 FF-520-10 Oilite Bushing I 82 HS-253-A Lower Tension Link Pin I 125 HS-561-A Chain Adjustment Cover I
40 18232-A 112" Set Collar I 83 HS-658-A Carriage Stop I 126 #35 Roller Chain I
4] [/4-20 x 4 Eye Bolt | 84 HS-661-B Tension Shaft Assembly | |27 HS-941-B Upper Saw Band Guard I
42 v2C Gardner Spring | 85 HS-851-A 40 Tooth Sprocket |
43 V23C Gardner Spring I 86 AA-628-20 QOilite Bearing I
-
SECTION C-C
C - ° I
-
| B | : 09 (oe) (|
C — =
e, . -
122 _ |
W\
l
@ L
A\ ED
(0 0) - ~
X 18),” ;
P I
/ S E /
o oy e -
Wl e
N ®
@ 2
| 1]
@ / N
AR DETAIL D
©
\_/‘\v

o

HS-1064 / HS-1065 Shims

R

1/

& &

&)

O
&

i

- J/

\S—

lole.

AL

LN

@

(—
SECTION A-A
32 (3D @0 @9 29 @9

@@@@@

e d 4

J

® 3

-/

o
N

\

® @

AN =TT

\

as

(@)

),

T/

AL

\

i

Y

\

©® @

@ ——— & T \ === A vy A 1
. —T 62
' ' =t
| "3}’:2 ;II:
— - E Eé} - :3
| \ N o= | O TS
| N\ \\ E = = 0] =0
TTen =
| |: \\ 1 l"\
a |
— \ | \@
a N | N |
iz \ e P W 1 =
l«all + 0 YU — -
I
il
|
|
[ A
il
|1
| 8 ®
:j ] \@
q - i
\7®

0

__;1_______
(Y

™~~For Guides and Holders see,
www.grobinc.com/bandsaw/guideshtm
or call 1-800-225-648l.

GROB INC.

GRAFTON, WIS.

Head Assembly
for 6V-36 Band Saw

DRN. KS TR. CH. DWG. NO.

NO. REQ'D

PATT. NO.

MATERIAL

HEAT TREATMENT

HS-592-D

DATE 6_04_02 SCALE O.K. Rev 3




YA NSNS IS NSNS F{ | I h‘l
\ _ _ | | I | | | _ _ _ _ |
\ t{ i
> YISO Is /A | |
ltem No. Part No. Description Quantity
1 HS-235-A Tension Shaft 1 Not Part
2 HS-655-A Tension Shaft Sleeve 1 Of Assembly
3 HS-656-A Tube 1
4 HS-653-A Tension Nut 1
5 HS-657-B Tension Nut Housing 1
6 1/2-13 x 2 1/4 Hex Head Cap Screw 1
7 HS-654-A Adaptor Bushing 2
8 HS-251-C Tension Lever Arm 1
9 1/2-13 Hex Nut 1

GROB INC. GRAFTON, WIS.

Tension Shaft Assembly
for 6V-36 Band Saw

DRN. KS TR. CH. DWG. NO.

NO. REQ'D PATT. NO. MATERIAL HEAT TREATMENT PATE10-18-01 P 12 ok H S - 6 6 1 = B

First Used on Machine No. 150




ltem Document Title Qty. ltem Document Title Qty. ltem Document Title Qty. ltem Document Title Qty.
Number Number Number Number Number Number Number Number
1 18150-B Feed Valve Assy. 1 7 18215-B Square Workholder 1 13 HS-377-A Stroke Adjusting Pin Nut 1 19 HS-735-B Feed Cylinder Guard 1
2 HS-977-A Feed Valve Bracket 1 8 HS-950-D Table 1 14 HS-440-A Table Filler Plate 1 20 HS-728-C End Cap - Feed Cylinder 1
3 15239-A Feed Shaft Clamp 3 9 HS-259-B Table Slide Clamp Plate 1 15 HS-727-C End Cap - Feed Cyl. 1 21 15238-A Feed Shaft Pin 4
4 15251-B Slide Plate 1 10 HS-262-A Stroke Adjustment Pin 1 16 HS-726-A Piston Shaft 1 22 5/16-18 x 1/2 | Hex Head Cap Screw 1
5 GS-2369-B Workholder Assy. 1 1 HS-382-B Feed Slide Spacer 1 17 HS-723-A Cylinder 1 23 15258-A 1/8" Rubber Washer 1
6 HS-237-A Feed Straddle Bar 1 12 HS-746-A Stroke Adj Pin Spring 1 18 HS-725-A AirHyd. Feed Shaft 2 24 15243-A Washer 1
— = 18273 Asserr1=bly= — |7 :_jk
o b o)
achine No.
= ! 15261 Surge Tank JHﬂL
Feed Valve Assembly ~u'
Last Used on A Line from 'B"
Machine No.276. IrLine from

o
e

Route Hoses Through
Hole in Table Top

—r—

o

AN

/“(

I o)

/

\

o

LI /!

\

SNNHNNHN

NHNNENN

RS

EESS S

Wi

U -

DETAIL B

NN SMNNVNNVHNNNHN wimﬂ!m\{![\\iit\\lir\\l!r\\];k Vi}\ w:@d:k NHNNHY
C
E —=—j
»%nf—ﬁ = =
T
© © ®©
F ~=— Fas
F Air Line A to Supply Line at Rear of Base Frame
[tem Document Title Qty. [tem Document Title Qty.
Number Number Number Number
25 ARP568A-333 |0-Ring 2 31 ARP568A-326 |0-Ring 1
26 15453-A Bushing 1 32 15109-A Piston 1
27 ARP568A-210 |0-Ring 1 33 ARP-568A-114 |0-Ring 1
28 ARP568A-214 |0-Ring 1 34 1/4-18 NPT Pipe Plug 1
29 5100-75 External Retaining Ring 1 35 P-39 1/4 x 1/4 Hose Fitting 1
30 15454-A Piston Shaft Washer 1 36 1/4 NPT Street L 1

Air Line F to Valve

First Used on Machine No. 186.

34
A
I
_- I.;:
— N\ OilLine E
_________ % to Bottom of Surge Tank
36
Feed Roller Assembly
GROB INC. GRAFTON, WIS.

\— See HS-810-C

| 1==*4~— External Air

Supply to "A"

Air/Hydraulic Feed Assembly
for 6V-36 Band Saw

DRN.

KS

TR

CH.

NO. REQ'D

PATT. NO.

MATERIAL

HEAT TREATMENT

DATE 12_13_04 SCALE

O.K

Rev 3

m——
DWG. NO.

HS-745-C




ltem Part Description Qty
Number | Number

1 HS-809-B  |Feed Roller 1

V-Channel
2 |AA-521-11 |Qilite Bushing 1
3  |HS-807-A |Roller Spacer 1
4 1/4-20 Hex Nut 1
5 1/4 x 3/4 x 045 Flat 4

Washer
6 |U/4-20x1 |Hex Head Cap Screw 1

3/4
7 HS-805-A |Feed Roller 1
8 HS-950-D |Table 1
9 2 1/2" Hose Clamp 2 SECTlﬁN A-A
10  |1/4-20 x 1/2 |Hex Head Cap Screw | 4 |
11 |HS-806-B |Feed Roller Channel 1
HS-745-D Air/Hydraulic Feed
(®) Cylinder Assembly 9

Y

GROB INC. GRAFTON, WIS.

Air/Hydraulic Feed Roller Assembly

for 6V-36 Band Saw
N. KS CH

DR TR oWo. o
NO. REQD PATT.NO. | MATERAL HEAT TREATMENT PATE 11-8-04 [°*F 12 oK Rev 3 H S = 8 ]. O = C

First Used on Machine #210




ltem Document Title Quantity ltem Document Title Quantity ltem Document Title Quantity ltem Document Title Quantity
Number Number Number Number Number Number Number Number
I HS-895-D Transmission Case I 20 HS-825-A Saw Pulley Hub I 39 HS-915-A Bearing Lock Retainer 2 o8 HS-920-A Transmission Cover I
2 HS-907-A 68T Gear I 21 471271 National Oil Seal I 40 HS-906-A 68T Shifting Gear I 59 HS-986-A Gasket I
3 HS-904-A 38T Shifting Gear I 22 718-9 x | 1/2 | Hex Bolt 2 4] HS-912-A Shifting Gear Hub 3 60 5100-75 External Retaining Ring 3
4 6210 Bearing 3 23 15323-A Bearing Spacer I 42 HS-911-A Outer Shift Ring 3 ol HS-927-A Shifting Shaft 3
5 HS-909-A 79T Gear 2 24 HS-958-A Pulley Clamp Washer 2 43 1/4-20 x 3 Socket Head Cap Screw 6 62 15243-A Washer 3
6 HS-900-A Ist & 2nd Reduction Shaft 2 25 5210-NR Bearing I 44 SJ7193 Torrington Roller Bearing 3 63 HS-922-A Shifting Pivot Assembly 3
7 HS-902-A 27T Shifting Gear 2 26 HS-917-A Saw Pulley Bearing Clamp I 45 HS-947-A Bearing Housing Gasket I 04 18029-A Inside Shift Knob 3
8 HS-925-A |/2" Gear Spacer 2 27 18124-A Clamp Washer 3 46 HS-946-C Outboard Bearing Housing I
9 HS-918-A Bearing Clamp 3 28 18385-A M-80A Knob with 3/8-24 Tap 3 47 HS-924-A Outboard Bearing Spacer I
10 6210-NR Bearing 5 29 HS-928-A Shift Lever 3 48 6210-2RS Bearing 2
Il HS-1038-A | Qil Dip Stick Tube I 30 HS-897-B Saw Pulley Shaft I 49 HS-899-B Input Shaft | @
|2 HS-901-A Third Reduction Shaft I 3| HS-903-A 27T Straight Gear 2 50 HS-923-A 5/16" Drive Pulley Spacer I
13 1/4-18 NPT Pipe Plug | 32 HS-929-A Oil Dip Stick I 51 HS-888-B Drive Pulley I @ @ @ @
|4 5100-196 External Retaining Ring |12 33 1/4-20 Hex Nut 6 52 [/2-14 NPT Pipe Cap I
15 HS-910-A 15/16" Gear Spacer I 34 HS-919-A | 7/18 Grob Shift Ring 3 23 HS-1041-A Transmission Qil Drain Tube I
16 HS-291-1-C | Saw Pulley I 35 HS-898-B Idler Shaft 2 54 5000-354 Internal Retaining Ring 2
|7 HS-343-B Bearing Cap 2 36 HS-288-A Spacer - Inter. Shaft 6 o5 HS-905-A 38T Straight Gear I O Q
8 A9l Cup Wosher ° 3 Hs-9l4-A Begring Lock Serew 2 >0 H-870-A BeOring Cover Gasket 2 AN SNONCONNONONONN N N NINONON N NAOAO NS NSNS TN N NN NN NN NNNINONINNIN RN NN N NN \l\\\\\\\\\\\\\\\\\\\\\
19 HS-908-A 79T Shifting Gear 2 38 N-12 Bearing Locknut 2 o7 18373-A Air Filter Assembly I

\\\\\\\\

7 7
7 /
N % x
7 N
&Z\\ é// 100 N\ \
N EEANERN = //‘ 57 : T Y
/% \
AN\ S // . § - % el // ///<
[— @/’ . &\ 38&- S 79/ 100K 79

|

N\

68 A

\IIIIIIIII

L\\\ \\ C

N
X
R /

NN\ \f\x
)
.

-.x\*;// Z
/\\:\ \ \\

\ s \

=N

1]
/

® % -
6| SISIIIINSN J\\ﬁ\ 78 N 79 / NN <& 79 Zix\ /‘\
&) (66 BN S | L = \\h@ S 27 /' - ;\\\\}Im\l u 27 ;@ s al
A 62 - I//I/// ///// //%/ /‘ /// i i i - — E 22
// - :;\\\l \\N\ \ \\\ \ﬁI % 77777 = N
= 7 ";j” - l-- \\IQI % ; \$ = = ——— -
©

%’//
—
N

\\\/&II

/[ [5G 7
% :H/é o g O / Y
Z Z %
[ o] 20l Jj& S B

LLLLLL LS A W 74 771777 717 7 717 7 7 A7 77 4 777 7 71 77 N7 777771774771/ I T 7777 77 71

ANANE AN

7z
.
dddd

\\C\> 63 Saw Speeds (FPM) § ]/%/ Q
! LOW HIGH
: Q . Q!JJ @
/ | 23 68 !
N 64
y 2 7l 214
! POOOOOOOD O ® OO CLEOE®  OCEEOES
- -A
o Z 4 590 1770 @
T oitew 5 1667 5000
Section A- A oo 1eeo GROB INC. GRAFTON, WIS.
@ Transmission Assembly

for 6V-36 Band Saw

DRN. KS TR. CH. DWG. NO.

Rev | HS-930-D

NO. REQD PATT. NO. MATERIAL HEAT TREATMENT DATE | 2-20-013*F 12 oK




ltem Document Title Quantity
Number Number
1 TB Woods Companion 1
Sheave
2 HS-888-B Drive Pulley 1
3 4430V790 Vari-Speed Belt 1
4 HS-943-C Single Speed Bracket 1
5 HS-942-A Single Speed Shaft 1
6 HS-291-1-C Saw Pulley 1
7 HS-925-A 1/2" Gear Spacer 1
8 15323-A Bearing Spacer 2
9 5100-196 External Retaining Ring 2
10 6210-2RS Bearing 1
1 15311-A Clamp Washer 2
12 7/8-9 x 1 1/4 Hex Bolt 2
13 HS-1078-C Motor Slide Assembly 1
14 1/2x7/8 Flat Washer 4
15 1/2 Lock Washer 4
16 12-13x 114 Hex Head Cap Screw 8
17 5210-NR-2RS | Bearing 1
18 3/8-16 x 1 3/4 | Hex Head Cap Screw 4
19 HS-825-A Saw Pulley Hub 1
20 3/8-16 x 2 Hex Bolt 6
21 3/8-16 Hex Nut 6
22 3/8 Flat Washer 6
23 471271 National Qil Seal 1
24 HS-917-A Saw Pulley Bearing Clamp 1
25 HS-963-D Concrete Base 1
26 1/2x1 3/4 Flat Washer 8
27 15HP Baldor Electric Motor 1
28 5/8-11x 2 Hex Head Cap Screw 4

SECTION A-A

—

/
//
// \\
[ \
\vl

A
T i
[P

<

— o
) =
11l
S

3

\//@/

a0, 3 ‘ !‘

GROB INC.

GRAFTON, WIS.

Single Speed Unit Assembly

for 6V-36 Band Saw

One

DRN. KS

TR

CH.

NO. REQ'D

PATT. NO.

MATERIAL

HEAT TREATMENT

”10-9-03

SCALE 1:8

> Revl

HS-945-1-C




dAVT10 3avT18

A
A

S—
S
—
—
S—
—

YINHOASNYHL H3dTIM

orzio—{JoHd] = ov'z—{Jo7]
—16¢ & I1'ol— [6€]
8e'lI'6—{ [8€ 12 8e'6'6—{ |8€
89—7¢ Q L'9—J€
9e'/'—{]9€ H_2 9€'S'v—] [9¢]
v'e—{]S€ L €'7—|S¢€]
€'—Ire g | —{]7€]
ee—eel] 3 ee—J€€
ze—Iee = ze—{¢¢
1710A 022 1710A OFY

SNOILOANNOD T¥NINY3L H3AT3Im

[TYNOILAO)
HILYYLS HOLOW dANd LNY100D We O O
Iz ] N 1z |q 82
(YNOILdO) one Lyv1s
YALYYLS HOLO HIMOTIE MY 7T® INY1000
Tonez
ST Iivug S74000 14004
Y3ddn Y3IMOT _ ¥3ddn 1HYLS MYS
HILHVLS HOLON MVS ¢—0 /IONW/Olmﬁ/T@ = | | =#—0 o© =1
AV Pivug “IonI &l . ! doLS MvS
13 _ 8
= ] %] Jo) O
0401 I
11
e 1 Ty ) 42
[TYNOLLAO) AYT3Y Y3 TIM @ [ Q=0 o o—}
I O/ [£3 | | €C
| ST1a13Im _ a1am |
[YNOILO) ¥3ANINO 3av1g ) t
_ N S 0\_\0 _
N \J\I (EGEEGAL
! °1°
12) SLIHOITHIOM \r!\/ SLE
/\./\
M O
N o o1° £e
I
7 X IX E 0¢ _ : [4
d0LS NIV
HINHOASNYML VAN G
] 1
5 o (O 11
W G221 'dH w1 11
(TYNOLLOI dnnd INv1000 O Z oMo 11
11
, o o 11
lone NE
11
5 oo | |
44 8Y ‘Wdd S22 'dH v 11
W
(WNOLLO) HoLoW vamo1e SN S oMo L
11
- o0 1t
TIONe NZ
11
) LI |
'S4G, Iivug .
i oo i1
710801 ¥l
] 1
T OO 11
10pIog M4 1752 ‘Wed 0921 11
JOJON 9XPJg dH G| < [0]] O%O 11
11
5 o O 1 1
IONI I
N N | |
(Ilouondo) YMY G019 = ve I L
—i 11
BE\W [ L= 1 11
H/ ms ¥oZ
ov 108y
(puondo) s300|g asn4 E
Jeplep apolg

duwy 09
UolIMS 108UuU02sIq

09/€ /0¥y 10cc

GRAFTON, WIS.

GROB INC.

Schematic Wiring Diagram

for 6V-36 Band Saw

T
HS-964-C

CALE

mF

SV
PATE g

—
RN

STARTING SERIAL NUMBER 480

HEAT TREATMENT

MATERIAL

PATT. NO.

NO.REQD




Form 1140

ifon Instructions

} Wood's Incorporated ¢ Chambersburg, PA
1. B. Wood's Canada Lid. « Siratford, Ontario



Installation Instructions

NOTE: This manual is to be used in conjunction with the installation instructions packaged with the other
component parts of this drive. The following instructions are based on the assumption that the companion
has already been properly installed and the motor and motor base are in focation. All related component
instructions should be closely followed and available for reference during installation.

1. Inspect the motor shaft and key for nicks and burrs and remove if present. Install key in shaft.
2. Place Roto-Cone sheave on the shaft. This may be a slight interference fit, requiring some force to install.
3.

Adjust the motor base so the motor is as close to the companion as possible. Align sheaves by using

the four-point atignment method shown below. Place string or straightedge across companion and Roto-Cone
sheave. The Rato-Cone sheave should be mounted as close to the motor housing as possible. If the parallel
offset is more than 1/2", reposition motor base instead of moving sheave on shafl. To achieve correct angular
alignment, swivel motor on base. Sheaves are properly aligned when gap Al =A2=B1=B2 and gap C1=C2=D1=D2.

| |
Al 8l
| i | STRA j GHTEDGE cl i o
— 1 ¥ I ]
= ] 0
[--._T, M T i |
STRA IGHTEDGE
AZ ' B2 cz i o2

4. Using a forque wrench, tighten the setscrews holding the Roto-Cone to the shaft to the following torque value.

-

Sheave Model

Targue {ft. 1bs.)

RCs5, RCE0
RC75, RCB0, RC105
RCi00
RC1315, RC1330

3

7
14
24

CAUTION: Failure to use the proper torgue values during installation can result in damaging the sheave or

maotor shatt.

5. Adjust motor base to move variable sheave as far away from the companion as possible and chack alignment
once more. Alignment must be goad at both ends of motor base travel. Make alignment corrections as
required, then tighten motor and motor base to mounting surface as outlined in motor base installation instructions.

6. With an approved grease, lubricate the Roto-Cone pulley by filling the grease fittings on the outboard endcap

until grease appears near the center of the flange next to the motor. On model RG1330, a grease fitting is
also present where the outboard flange meets the spring can.

Approved Grease

Manufacturer

Lubriplate No. 1200-2
Atiantic Lubricant 52
Supreme Grease No. 2
Alvinia EP Grease No. 2
Amolith Grease No. 2

Fiske Brothers Refining Co.
Atlantic Refining Co.
Gulf Refining Co.
Sheli il Co.
Standard Oil Co.




7. Adjust motor base to move Roto-Cone as close to companion sheave as possible. Place the belt into the
groove of both sheaves. Seat the belt in the Roto-Cone sheave by adjusting the motor away from the companicn

while rotating the drive by hand.

CAUTION: Belt must NOT be pried over the flanges of either sheave as this will damage the belt. Drive MUST
be rotated while center distance is adjusted to prevent damaging drive components.

WARNING
All rotating equipment must be properly guarded to prevent personnel from coming in
contact with the drive. Failure to do so could result in serious injury.

8. Drive is now ready to operate.

Maintenance Instructions

Roto-Cone sheave should be exercised thru the speed range every 8 hours to distribute grease to all working
areas. Sheave should be regreased every 40 hours.

If the Roto-Cone is acting sluggish or appears that it is not opening and closing fast enough, the pulley should be

flushed and regreased.
1. With the sheave mounted an the motor or on an arbor, flush the Roto-Cone sheave by adding kerosene thru
the grease fittings until it flows from the various openings in the sheave.

2. Remove the Roto-Cone from the shaft and drain the kerosene.

3. Relubricate with an approved grease as listed above.

Repair Instruction

WARNING

Irmproper disassembly could cause injury. The internal spring is under high compres-
sive load. Read the following instructions cormpletely before disassembling sheave,

The kits indicated below contain the gear, gear rack, spiral pin and gear rack capscrews. These are the only field

replaceable pars and can be ordered as indicated.

Sheave Model Rack and Gear Kit

RC55 RAC55K
RC80 " RCB0K
RC75 RC75K
RC80 RCBOK
RC105 RC105K
RC100 RC100K
RC1315 RC1300K

) RC1330 RC1320K




Disassembly

Match mark all paris before disassembiy to aid in maintaining the sheave's balance during reassemily. Great care
must be exercised during disassembly because the spring force may be as high as 400 Ibs.

1.

To remove the spring and associated parts, follow the instructions corréSponding to the sheave modef number.

RC55 Place the sheave in a press and lightly depress the end cap with the arbor. This is to contain the
spring after the spiral pin is removed. After the sheave is secured in the press, use a punch to remove the pin.

RC60 thru RC1315 Place the sheave in a press and depress the outer spring cover until the spiral pin is
visible in the end cap. Use punch to remove pin. !

RC1330 Remove the allen head capscrews holding the outer spring cover and remove this cover. The
spring retainer is now accessible. Place the sheave in a press and use a *U" shaped spacer to compress
the spring retainer and spring approximately 1/8" and remove the retaining ring.

. Slowly release the press and remove the end cap/retainer and spring.

. The allen head capscrews holding the gear rack to the outboard flange will be visible and can now be removed.

Removal of these capscrews will allow the outbaord flange to be slid off the center sleeve.

- Remove the outboard flange io expose the capscrews attaching the inboard {lange'to the opposite gear rack.

Remove these capscrews and slide the inboard flange from the center sleeve.

. The gedr racks can be lifted from their key slots andinspected. Use a punch to remove the gear pin and gear

from the sleeve.

Reassembly

All parts should be cleaned to remove all the grease. Align match marks during assembly.

1.

2.

Position gear in slot of center sleeve and replace gear pin thru sleeve, keeping it flush with the sleeve.

Place the inboard gear rack in the keyway of the center slesve, lacating it approximately fhish with the inboard
end of the sleeva. SRR

- Place the outboard gear rack in the opposite keyway on the center sleeve locating it approximately flush with the

outboard end of the sleave.

. Insert center sleeve and gear racks into the bore of the inboard flange. The thru holes on the flange must align

with the correct tapped holes in the respective gear rack. Using a medium strength Loctite, install the capscrews
between the inboard flange and respective gear rack.

- Repeat line 4 to install the outboard flange.

Replace the spring and end cap/retainer under the press. Compress the spring enough to replace the spiral
pin/retaining ring. :

. Re-install sheave on the shaft per the directions previously outlined.

. Regrease the assembly with an approved grease.

TB WOOD'S INCORPORATED © 440 N. Fifth Avenue ° Chambersburg, PA 17201-1778

Phone: 800-789-6637 ¢ FAX: 717-264-6420

Form 1140 9-85

Printed in UL.S.A.



X-326-A

* — 1514 }=
| 10 Max ]

I = ‘ f —
/
/ \ —— Electrical Connection Box
I\\ /I

S .- 36 1/2 _.“ Q H l‘ 16 = Travel
| 36— o

| | | R
- / ‘ \_L = 10 V3=
I/ | N Q
[ \ (qp)
<

\ / <
\

| e ‘ B o

-— 62 3/8 - - 63 1/2 _
- 76 5/8 - - 74 -
GROB I NC. GRAFTON, WIS.
6V-36 Band Saw
DRN. RR? TR. CH. DWG. NO.
NO. REQ'D PATT. NO. MATERIAL HEAT TREATMENT DATE §_7.58 SCALE O.K. X'326-A




Y

- —
I I I - \
|
| 59 1/2 — 1 1/2
| 8
| Crane Hook
N [
o 4 I
B *» 4
o |
s
. g
; © O -
o] -+ ~— Air Intake Fitting
N o — = LTS in Base
% U ) ‘@ ( o-n - ’
! 1 ‘ - , : . T Conduit Stub-Up
- : T S g
() ( Y <
|_—0 3/4 Hole (4]
| ° /
I I
I I !
1 L I “ B |
TR I
: : 76 5/8 _ 3
1 L
GROB INC. GRAFTON, WIS.
Floor Plan
for 6V-36 Band Saw
DRN. WSS TR. CH. DWG. NO.

NO. REQ'D

PATT. NO.

MATERIAL

HEAT TREATMENT

DATE 1-6-60

SCALE 1, 1 O

O.K.

X-327-B




A -~ AlR_SUPPLY T8 CENTER TAF IN CONTROL VALVE
% PLASTIC HosE

B---Aig Pressure VALYE To REAR TAP IN CONTROL YALVE
% PLASTIC HOSE

C~-- AR PRESSURE ALVE To AIR FERESSURE GAUGE
Y& PLASTIC HosE

D-«~ToP oF SURGE TANK To AIR FPRESSURE VALVE
Ve PLASTIC HOSE

E ---BoTToM _OF SURGE TANK To© FREAR OF TABLE FEED
X' RUBBER HOSE

F-—-FEONT TAP IN CONTROL VALVE TO FRONT OF TABLE FEED

& PLAsTIc HOSE

LINE G,AND TEE ON_JOP OF SURGE TANK. , ARE USED ONLY ON

NVHCHINES _EQUIFFED WITH MIST COoLANT ATTACHMENT,
%" pLasTIC Hoss

G
)
AR 5UPPLY'-/V( ‘ L,

- —

J  a-FRONT VIEW oF MACHINE

conTROL VALVE Y150

AR FPrRessURE VALVE

/554

554/

o w

- b

/7:451.5__ FEER

GROB INC.

GRAFTON, WIS,

TABLE FEED OiL. AND AIR LINE DREAWING
Foe V- 36 BAND Saw

TR,

NG, REQ'D

PATT, NO.

DRN. Ms-Sn

€H.

MATERIAL HEAT TREATMENT

DATE

2-/6-68

SeALE

Q, K,

DWG. NO.

/554 -C




ltem Document Title Quantity
Number Number
1 1/4 Air Line Air Line 3
2 P-38 1/4 x 1/8 Fitting 3
3 18383-A M-80A Knob / #10-24 Tap 1
4 18195-A Handle Spacer 1
5 18193-A Valve Body 1
6 ARP568A-012 0-Ring Seal 4
7 18194-A Valve Stem 1
8 18196-A Retaining Sleeve 1
9 #10-24 Hex Nut 1
10 18197-A Clamp Stud 1

Line "F" to Air Inlet of Feed Cylinder )

Line "A" to Air Supply )

@<—(Line "B" to Pressure Valve )

)_

& e\ =ENNE=N
@\\ | § ® © O
n.u.n
— gl IIHIHI ‘HW //_/////_////_/A E— = -&\\ - _ — /_/% Illlllm
N\ 7 s~ S
- w

N

GROB INC.

GRAFTON, WIS.

Feed Control Valve Assembly

One

DRN. KS TR. CH.

for Grob Band Saws
18150-B

NO. REQ'D PATT. NO. MATERIAL

HEAT TREATMENT

SCALE 2 1 O.K.

°ATE 1-02-03




1/4-18 x 1 1/8 NPT Sleeve )

23B Feed Pressure Gauge )

1/4 x 1/4 Compression Fitting (3) )

Line "D"
15213-A _ to Top of
('Norgren Air Regulator RO7 Surge Tank

/—(1/4 0D Hose )

Replace with Tee
for Mist Coolant
Option

-/

Line "B" 1/8 x 1/4 Compression Fitting )
‘to Rear Fitting
in Contro| Valve GROB INC.  crarFron, wis

Air Pressure Gauge & Valve Assembly
for Grob Band Saws

DWG. NO.
One DRV KQ TR. CH. 18 2 7 3 B
NO. REQ'D PATT. NO. |  MATERAL HEAT TREATMENT DATE 1.31-01 |°“"F OK. -




L — e — — — — 1 — ]

)
—
I
I
I
I
I
I
N
\‘\ ]|
VI
i
V%
7ig\l
&)
—==|
_

18285-A

|
’ — R T R I I
(6)— 2NN [ |
7 I I |
I ' ! I {
T I I I -
N l L
O—U LT Iy
= al
— I A *‘F%f T =7
tem | Part No. Description Qty. | | N ||L | J;I it i )
No. RN\~ i i I S
1 | BW-294-A | Switch Bod 1 Il
y I O O
2 | BW-196-A | Switch Bracket 1 T
3 | BW-293-A | Switch Cap 1
4 |125 Cotter Pin 1 \'
5 ]18262-A | Switch Cover 1 (8 10
6 |BW-202-A | Contact Leaf 1
[/ | BW-205-A | Cap Screw 1
8 |BW-191-A |Push Button 1 GROB |NC GRAFTON. WIS,
9 |18261-A | Switch Jacket 1 — _
e owiteh Sor Door Limit Switch Assembly
10 |18269-A |Door Limit Switch Spring 1 for Grob Band Saws
DRN. KS TR. CH. DWG. NO.
NO. REQ'D PATT. NO. MATERIAL HEAT TREATMENT PATES_01-03 [P 11 OK. 18 2 8 5 'A




©

GROB 6V-36 Parts

GrobBandSaw.com
888-550-3116




